Part Listings > BVR36E

Ref# Part# Description Qty Reqd
1 P554 HEX NUT 1
2 078734 BURNER BRACKET ASSEMBLY. PNTD 1
3 078759 MANIFOLD TUBE 1
4 078794 CONTROL BRACKET 1
5 078736 WELDMENT GRATE PTD. ASSEMBLY. 1
6 060674 PILOT Q3451B3018. 1
7 078735 BURNER PAN PTD. ASSEMBLY. 1
8 053297 CONTROL, VR8204A2001 NAT.. 1
9 37D0325 IGNITION MODULE S8600H1000 1
10 076751K BURNER PTD. 1
11 036078 FITTING ELBOW 3/8 NPT X 3/8 CC 1
12 009840 SCREW NO. 8 X 3/8 TRUSS TYPE A BOF 2
13 066309 ORIFICE 1
14 112828-28 SCREW NO. 8 X 3/8 HEX TYPE A BOF 12



15 032099 FERRULE 3/8 1
16 032100 NUT FEMALE 3/8 CC 1
17 053225 NUT 9/16 - 24 UNEF 1
18 078760 PILOT BRKT ASSEMBLY. PNTD 1
19 078754 BRKT, MODULE 1
20 052593 WIRE ASSEMBLY. 13IN. 3
21 500X375 1/2 TO 3/8 PIPE NIPPLE REDUCER 2
22 031641 SCREW 8 - 32 X 3/8 4
23 P254 SCREW 10 - 32 X 1/4 MACH RD. 1
24 073727 FLEX LINE W/ SHUTOFF VALVE 1
25 N/A N/A N/A
26 P1004 PILOT TUBE 1
27 057780 WIRE ASSEMBLY. 16IN. PILOT BURNER GROUND 1
28 078923 ORIFICE BRACKET 1
29 023068 SCREW 8 - 15 X 1/2 SP SHEXW ZINC 4
30 075402 LOG SET 1
31 058204 EMBER KIT 1
32 00F0540 LAVA ROCK 1






